



Certificate of Analysis

Product: Tin Ingots
Purity: 99.85%
Standard: BS EN 610:1996
Brand: BANKA (PT Tambang Timah)
Batch Number: 21/18-19.

Cert No.: P18988-21.

We hereby certify on the basis of test results set forth below that the product complies with our product specifications.

Analysis Report:

S. No.	Parameters	Results	Remarks
1.	Sn	99.85 Min	
2.	Al	0.0010 Max	
3.	As	0.030 Max	
4.	Bi	0.030 Max	
5.	Cd	0.0010 Max	
6.	Cu	0.050 Max	
7.	Fe	0.010 Max	
8.	Pb	0.050 Max	
9.	Sb	0.050 Max	
10	Zn	0.0010 Max	
11	Total of all impurities	0.150 Max	

REMARKS:

We certify the above test report of quality to be true and correct.

Prepared & Checked by:

Tel: +9716 7482593
Fax: +9716 7482594
P.O Box: 18912, Ajman - UAE

admin@altaherchemicals.com
www.altaherchemicals.com



Approved by:

ISO 9001:2015
OHSAS 18001: 2007